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INSPECTION CERTIFICATE 3.1
NACMOPT WU3AENUSA 3.1
Denetim Belgesi 3.1.

EN 10204
Certificété No Date of Issue
. Ne Ceprudukara: 000028014 [lata ochopmnetus onymema 30/01/2022
Sertifika No Dizenleme Tarihi
Product Code . : Production Date -
TosapHbii Kog 001 117 0140 0063 MNepuog MNpoussoacrsa - 01/2022
Uriin Kodu : Uretim Tarihi
Product Description K 63mm END CAP PE100 - SDR11 Réw Material £
Haumenosakue Tosapa 63mm 3arnyiuka - PE100 SDR11 Chipbe - PE100
~Urlin Tanimi 63 KOR TAPA SDR11 Hammadde
‘Batch No ) Type of PE Material
Homep Maptuu 2201 Tun Coipbst Eltex TUB121
Parti No PE Malzeme Tipi
Raw Material Batch No -
. Ne MNaprtum Coipbst E2137386
Hammadde Parti No
Test o - Standard Conditions . Results Unit
WcnoiTanue : ’ - CraHpapt Ycnosus : Pesynbratel Eannuua usm
Test . Standart Sartlar - Sonuglar -Birim
1 . Melt Flow Index ) i ‘ ) 1SO 1133 190°C-50Kg 0,45 g/10min
MHAeKc nnasnexHus i ‘ 0,20 - 0,70 \ .
Erime Akis Indeksi _
2 Density ) v 1 1SO 1183 23°C 0,959 "~ glem?
TInoTHocTb ' 20,950
Yogunlulg )
'3 Oxidation Induction Time 1SO 11357-6 200°C . .53 " 'min
Tepmudeckas YCTOM4MBOCTD >20
Isil Kararlilik . ]
4 Hydrostatic Pressure Test - , 1SO 1167 80°C 165h Passed
\
Mmapoctatudeckoe ConpoTueneHne 5,5 MPa Mpowen
Hidrostatik Dayaniklilik Gegti
5 Dimensional Check . ) 1SO 3126 23°C Passed
I a6apumoe namepenve Mpowen
Boyutsal Kontrol ] : Gegti
6 Surface Condition / Marking Check . N NTG 23°Cc . - Passed
KoHrTponb MosepxHocTy 1 Mapkuposki . " Specification o Mpowen .
Yizey ve Markalama Kontrolu ) Gegti

The results according to test 1 - 3 are taken from the PE raw materiél supplier's report.
PesynbTatel Tecta Ne 1 - 3 B3ATbI U3 OTHETA NOCTABLLWKA ChIPbS.
1 - 3 arasi test sonuglar PE hammadde ureticisinin raporundan alinmistir.

The resuits according to test 4 - 6 are taken from the internal test results of fittings sampled from the same batch as delivered fittings.
_ PeaynbTaTtbl TecTa Ne 4 - 6 yka3aHHbl COrnacHo peaynbTatam UchbiTaHuii 06pa3Los UTUHIOB, BbIOPaHHbLIX U3 AAHHOW NapTuu.
4 - 6 arasi test sonuclan sevk edilen partiden alinan numunelere kendi laboratuarlarimizda yapilan testlerin sonuglaridir.

The pass/fail criteria are based on the requirements of the EN1555, EN12201, AS/NZS 4129 Standards.

TecTbl npoBeAeHb! Mo cTaHaapTam B pekomeHaauun EN1555, EN12201 v AS/NZS 4129.

Test sonuglari EN1555, EN12201 ve'AS/NZS 4129 standartlan gereklilikleri referans alinarak elde edilmistir.

This document has been issued by EDP and is valid wuhout signature.
HacTroswuit AokyMeHT Gbin caenaH B 3eKTPOHHOM Buje U uMeet cuny 6e3 noanucu.
Bu dokiiman bilgisayar ortaminda hazidanmis oldugundan imzasiz gegerlidir.
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